Proceedings Of:

Fundamental Research Needs For
Water And Wastewater Systems

December 1 & 2, 1982 Marriott Key Bridge Hotel  Arlington, Virginia

Association Of Environmental Engineering Professors

A conference organized by The Association of Environmental Engineering Professors, and supported by the National Science Foundation in cooperation with
The Office of Research and Development, U.S. Environmental Protection Agency.




W_Ammw.m‘ﬁ,m_«_-.;Wﬂa,,

CREmMRIAARTROoAeTI o UmeeET o TR e

FUNDAMENTAL RESEARCH NEE88
FOR
WATER AND WASTEWATER SYSTEMS

Proceedings of the
AEEP/NSF Conference

held
December 1 & 2, 1982

at the
Marriott Key Bridge Hotel
Arlington, Virginia

A conference organized by the ASSOCIATION OF ENVIRONMENTAL
[...]
cal application. It is possible, of course, that some fund-
amental research will ultimately have no practical
value, but researchers should have considered whether
the research could ultimately be used for solving some
kind of environmental problem. Although the research
should be directed toward problem solving, it is never-
theless important that the focus be on basic principles.
It is very important that the environmental engineer-
ing profession continue to conduct research which ex-
plores basic principles. In this way, new concepts can be
brought to bear in solving pollution related problems.
We cannot rely on our past practices in environmental

engineering simply because they have been workable

and reliable. It should be obvious to all of us that thereis |
constant room for improvement in our environmental
control processes and we must continue to seek better
concepts and principles to resolve environmental prob-
lems.

In this paper, some past fundamental research in |
environmental engineering will be reviewed and the
values of this research to a large user, namely the Met-
ropolitan Sanitary District of Greater Chicago (Dis-
trict), will be discusged. In addition, recommendations
on areas for future fundamental research will be pre- -
sented.

HISTORIC REVIEW—MAJOR ADVANCES IN
ENVIRONMENTAL ENGINEERING

During the period of 1800 to 1850, there wasa general
awakening to the need for improved sanitation. The
period of 1850 to 1910 can be called the era of great
advancements in sanitary science because of the reali-
zation that many enteric diseases are caused by the
consumption of water contaminated by pathogenic mi-
croorganisms contained in human wastes, the advances
made in bacteriology to isolate and cultivate these or- '
ganisms, and the formulation of codes of municipal ad-
ministration in Europe. It was during this period that
wastewater treatment processes such as chemical pre-
cipitation, biological contact beds, intermittent sand
filtration, Imhoff tanks, trickling filters, and disinfec-
tion by chlorine were developed. .

However, the period from 1911 to present marks the :
period that encompasses intense efforts to advance the
state-of-art of technology of wastewater treatment. Dur-
ing this period the universally accepted activated sludge
process and its various modifications were developed.
The activated sludge process has a colorful history and
the magnitude of its initial discovery has still not been |
surpassed in the wastewater treatment field (1,2). In

50




NDAMENTAL RESEARCH NEEDS

addition to the refinements that are constantly made to
he existing technologies by mcorporatmg the knowl-
dge acquired on a rational engineering and scientific
asis, a great deal of legislative effort was also made
uring this period to control and regulate water pol-
1on not only locally, but alse globally.

A chronology of some of the significant achievements
he environmental engineering field, in general, and
5 hen they were applied to meet the needs of the District
iven in Table 1. It can be seen from this table that the
ict has been expeditious in implementing new
hnologies such as Imhoff tanks, activated sludge,
ind sludge dewatering and drying facilitities as they
were found to be appropriate. The upgrading of these
ilities and implementation of other new or modified
nit processes have been constantly made as the needs
f the District’s operations change.

RECENT FUNDAMENTAL RESEARCH IN
VIRONMENTAL ENGINEERING AND ITS
PACT UPON DISTRICT OPERATIONS

- Due to its large size, the District has been involved in
ilmost every conceivable aspect of wastewater treat-
. ment technology. Its manpower and financial resources
ave allowed it to be a contributor to fundamental re-
earch as well as a user of fundamental research. This
“ywould not necessarily be the case for smaller users. In
recent years the District has experimented with, and
- implemented, a variety of wastewater and sludge treat-
‘ment processes. In most cases the same chronology of
vents has led to the final decision, this is:

1} Identify the problem.

2) Research the problem through the use of the avail-
able scientific literature.

3) Discuss the prgblem with experts in the field to
supplement information gained from the literature.

4) Formulate possible solutions to the problem.

5) Conduct pilot plant studies to test promising solu-
tions.

6) Conduct large-scale field studies of the optimum
process chosen in the pilot studies.

7) Implement the new concept or process, full scale,
at the District.
Five to ten years can often pass in getting from point 1
to point 7.
In the following sections we will examine the basic
principles and concepts which have been applied to
wastewater treatment and sludge disposal, and discuss

RESEARCH USER PERSPECTIVE

how they have been used in the context of the District’s
decision-making processes.

A. Nitrogen Removal *

The principal chemical species containing nitrogen
which are of importance in wastewater treatment are
ammonia, organic, nitrite, and nitrate nitrogen. Munic-
ipal wastewaters usually have nitrogen contents rang-
ing from 15-25 mg/L in untreated and primary settling
wastes. These nitrogen compounds have become in-
creasingly important in wastewater management pro-
grams due to the many effects that they may havein the
environment. Due to these adverse effects, some regula-
tory agencies have promulgated limits on effluent dis-
charges of NH,4-N.

The applicable NH4-N discharge standards for the
District were imposed b3t the Illinois Pollution Control
Board (JPCB) in 1972. These limits restrict effluent
NH,-N concentrations to 2.5 mg/L from April through
October, and 4.0 mg/L at all other times (Chapter 3.
Water Pollution, Rule 406, IPCB. 1972).

In order to comply with the restriction on NH,-N
discharge imposed by the IPCB in 1972, the District
conducted a series of investigations to evaluate alterna-
tive methods of nitrogen removal. The Distriet’s investi-
gations into nitrogen removal alternatives were confined
to those involving variations of conventional biological
processes which could be adapted to nitrogen removal.
The basic principles for these processes were developed
from the observations of Sawyer (4) on the relationships
of BOD5 to NH,-N and the ability of activated sludge to
nitrify. More specifically, the work of Knowles et al. (5)
on kinetic constants for nitrifiers, and Jenkins and Gar-
rison (6) on the use of mean cell residence time for
control of activated sludge laid the foundation for the
experiments performed. Descriptions of processes for
the control of nitrogen provided by Ehreth and Barth (7)
provided process details for these investigations.

Table 2 is a listing of the several nitrogen removal
experiments conducted by the District from 1972-80.
Based upon the results of these studies, the District
constructed two new wastewater treatment plants uti-
lizing the two-stage activated siudge process for nitrifi-
cation. The first of these, the 30 MGD Egan plant, was
completed in 1975; and the 70 MGD O’Hare plant was
completed in 1980. However, even during this period of
new plant construction, the District was conducting
single-stage nitrification pilot studies at each of the
three major plants in order to investigate the potential
economic and operational advantages of single-stage
nitrification. The results obtained from these studies
demonstrated the feasibility of the single-stage nitrifi-
cation process for both the North Side and the West-




FUNDAMENTAL RESEARCH NEEDS

Southwest plants. Conversely, the two-stage process
was determined to be more practical for the Calumet
plant, which has a higher industrial input and hi'gher
influent sewage BOD, suspended solids and ammonia
nitrogen concentrations.

B. Effluent Polishing

« With the passage of the Federal Water Pollution Con-
. trol Act Amendments of 1972 and 1977, an effluent
standard of 30 mg/L suspended solids (SS) and BOD was
established for secondary treatment plants in the United
States. In the following years, many states adopted even
more stringent effluent standards to protect water qual-
ity limited streams and lakes. In order to meet these
standards many treatment plants have turned to efflu-
ent polishing in the form of 88 removal techniques.

At present, granular media filtration has become the
predominant process used for this effluent polishing,
with microscreening and chemical coagulation also be-
ing used.

Sand filtration actually got its start in England in the
mid-nineteenth century as a drinking water treatment
process. It quickly moved to the United States where it
became popular due to the public health need to im-
prove drinking water quality. A classic paper by Fuller
{15) described its use in Kentucky.

The mechanisms involved in the removal of suspend-
ed solids by a filter are complex and involve the physical
and chemical characteristics of the wastewater and the
filtration media, as well as the operating characteristics
of the filter. Basic work on the flow through filters was
done by Camp (16) who applied Darcy’s law to the process.
O'Melia and Stumm (17) summarized many research-
ers’ work dealing with the mechanisms of filtration.
Much operational testing work was done by Tchobano-
glous and Eliassen (18), Baumann and Cleasby (19),
and Ives (20). Eaxly testing work on microscreens was
done by Diaper (21}.

The District recognized in the 1960s that secondary
treatment could not be considered the ultimate treat-
ment scheme in terms of meeting future environmental
goals. This was confirmed in 1972 when the IPCB
adopted effluent standards of 12 mg/L SS and 10 mg/L
BOD to be met by District plants as of December 1977.

The initial District testing of tertiary treatment sys-
tem for S8 removal actually began in 1965 and contin-
ued through 1978. During this period, a variety of gran-
ular media filters and microscreens were evaluated on
both a pilot and full scale. Table 3 presents a chronology
of this testing program. The testing program was aimed
at studying the filter and microscreen operating vari-
ables which affected process performance, studying var-
ious types of media to use in the filters, and verifying

52

RESEARCH USER PERSPECTIVE

whether the different types of equipment can consis-
tently meet anticipated effluent standards. As a result
of this work, the District has determined that dual me-
dia sand filters are the systems gf choice for upgrading
its major treatment plants.

In general, an attempt was made to utilize the fun-
damental work available in the literature to assist in
developing the on-site testing programs which were
essential in the District’s decision-making process.

C. Sludge Dewatering

Sludge disposal is a difficult and expensive problem
for wastewater treatment plants. As the level of waste-
water treatment increases, sludge quantities invari-
ably increase also. The key to efficient and economical
sludge disposal is volume reduction through the use of
sludge dewatering prpcesses.

In the early years of centralized treatment plants,
sludge was simply stored in lagoons for disposal. As
storage space disappeared, sludge drying beds gained in
popularity. As larger treatment plants were built, espe-
cially in colder climates, land availability for drying
beds became a problem. This gave impetus to the devel-
opment and use of mechanical sludge dewatering de-
vices.

The first of these to gain widespread use was the
vacuum filter. Vacuum filters were installed in the
United States, beginning in the 1920s, and their popu-
larity continued into the 1970s. The District installed
vacuum filters at its Calumet Plant in 1935 and at its
West-Southwest Plant in 1939. The filter cake was heat
dried to form a fertilizer product.

Early work on predicting vacuum filter performance -
led to the development of the filter leaf test (27 ,28) and
the development of the specific resistance concept (29)
for evaluating the dewaterability of sludges. _

In the 1960s centrifuges began to be successfully used
for sludge dewatering with the advent of the continuous
flow horizontal bowl design (30). In the 1970s belt filter -
presses received attention (31).

In 1973 the District began to explore the possibility of -
mechanically dewatering its digested sludge in order to -
allow it to be handled as a solid for land application ..
uses. Desk top studies of the available information indi- *
cated that vacuum filters, centrifuges, and belt filter :
presses had the greatest potential. Based upon this, |
extensive pilot scale field studies of these three types of
dewatering devices were conducted at District plants |
from 1974-76 (32,33). The performance of each unit was.
evaluated with respect to cake solids, solids capture,
and chemical conditioning costs. The results of these .
field tests indicated that horizontal bowl cenirifuges::
would best fit the District’s needs, and three of our:
treatment plants now have centrifuges in operation. .




FUNDAMENTAL RESEARCH NEEDS

D. Agricultural Use of Sludge

The Greeks realized the value of manure in 900 B.C.
‘gardens and olive groves around Athens were
sated with sewage from the city. It is believed that the
ers paid for the sewage (34). As the urban areas
ted to build sewerage systems in the late 1800s,
sewage farming became popular.
‘As sewage treatment advanced, the Imhoff treatment
Jater the activated sludge process became accepted.
se processes isolated the sewage solids which were
en air dried or heat dried. The air-dried sludge was
n to farmers and the heat-dried sludge wassold asa
lizer. The Digtrict used these two methods to dis-
pose of most of their sludge from 1920 to 1950. The
demand for air-dried sludge rapidly declined partly
because of the availability of high analysis nitrogen
fertilizer since the 1960s. The oil shortage of the late
70s caused the price of nitrogen fertilizer to increase
to the extent that farmers returned to the use of animal
manures and, to a lesser extent, sewage sludge.
:7In 1966, the District began to study the possibility of
tzing liquid digested sewage sludge on cropland. Dr. T.
D. Hinesly of the University of llinois and Harza Engi-
neering of Chicago, Hllinois were retained to evaluate
the details of this concept. These studies (35) resulted in
a'series of field demonstrations with sludge fertilization
of corn and grass in Cook County, Illinois. In 1971, the
strict purchased land which had been strip-mined for
coal and by 1973 the District owned 15,500 acres of mine
spoil in Illinois.
" This operation has provided the District with experi-
ence in handling liquid sludge, dewatering liquid sludge,
odor management, soil and water conservation, and
: crop production. The experience of the District has shown
~that the use of municipal sludge in agriculture is a
. viable and environmentally acceptable sludge manage-
- ment alternative (36). The challenge in the future will
. be to develop management schemes for this alternative
which can be used at an acceptable cost by municipal
sludge management agencies (37).

A history of the District’s agricultural uses of sludge
is presented in Table 4.

IMPLEMENTATION OF FUNDAMENTAL
RESEARCH

The preceding section has discussed how the District
has utilized fundamental research, in the past, in im-
proving its wastewater treatment processes. Even with
the technology available, these improvements would
not have been possible without federal funds for con-
struction, and the support of the public for improving
the environment through the use of tax dollars. As we

RESEARCH USER PERSPECTIVE

move into the 1980s and beyond, the availability of tax
dollars is waning, and public awareness of environmen-
tal problems is giving way to other concerns.

For these reasons, it is necesgary that today’s re-
searchers consider how to get their ideas implemented.
It must be recognized that especially in environmental
matters, outside forces may often determine how and in
what manner fundamental research resources will be
[...]
Plant,” Report No. 75-26, Research and Development Depart-
ment, Metropolitan Sanitary District of Greater Chicago, QOctober
1975.

Bogusch, E., T. B. 8. Prakasam, C. Lue-Hing, and D. R. Zenz,
“Report on the Single Stage Biological Nitrification of Calumet
Sewage,” Report No. 76-8, Research and Development Depart-
ment, Metropolitan Sanitary District of Greater Chicago, March
1976.

Lue-Hing, C., G. Richardson, B. Sawyer, and D. R. Zenz, “Deter-
mination of the Design Parameters for a 30 MGD Two-Stage
Nitrification Plant,” Report No. 76-18, Research and Develop-
ment Department, Metropelitan Sanitary District of Greater
Chicago, July 1976,

Lue-Hing, C., B. Washington, D. R. Zenz, A. W. Obayashi, and T.
B. 8. Prakasam, "Full-Scale Combined Carbon Oxidation-Nitrif-
ication at the Metropolitan Sanitary District of Greater Chicago,”
Report No. 80-12, Research and Development Department, Met-
ropolitan Satfitary Distriet of Greater Chicago, J uly 1980.

Fuller, G. W., The Purification of the Ohio River Water at Louis-
ville, Kentucky, D. Van Nostrand Co., New York, 1898,

Camp, T. R, “Theory of Water Filtration,” Journal Sanitary
Engineering Div. Amer. Society Civil Engineers, 90, SAa4, 1,
1964,

O'Melia, C. R. and W. Stumm, “Theory of Water Filtration,”
Journal Amer, Water Works Assoc., 59, 1393, 1967.

Tchobanoglous, G. and R. Aliassen, “Filtration of Treated Sewage
Effluent,” Journal Sanitary Eng. Div. Amer. Society of Civil
Engineers, 96, 243, 1970.

Baumann, R. E. and J. C. Cleasby, “Design of Filters for Ad-
vanced Wastewater Treatment,” Engineering Research Institute,
Towa State University, Ames, Iowa, 1973.

Ives, K., “Filtration—The Significance of Theory,” Journal of the
Institution of Water Engineers, 25, 13, 1971

Diaper, E. W.J., “Tertiary Treatment by Microstraining,” Water
and Sewage Works, 116, 202, 1269.

22.

23.

24.

25.

26.

27.

28,

29.

30.

3L

32.

33.

34.

35.

36.

a7.

38.

56

RESEARCH USER PERSPECTIVE

Lynam, B., G. Ettelt, and T. McAloon, “Tertiary Treatment at
Metro Chicago by Means of Rapid Sand Filtration and Micro-
strainers,” Journal Water Pollution Control Federation, 41, 2,
247, 1969.

Zenz, D. R., B. Lynam, C. Lue-)ﬁing, and G. Richardson, “Sus-
pended Solids Removal Processes at Metro Chicago,” paper pre-
sented at the Third U.S./Japan Conference on Sewage Treatment
Technology, Tokyo, Japan, February 3-16, 1974.

Sawyer, B. and A. Obayashi, “North Side Pilot Sand Filtration
Study,” Report No. 75-23, Research and Development Depart-
ment, Metropolitan Sanitary District of Greater Chicago, Sep-
tember 1975.

Sawyer, B,, A. Obayashi, and C. Lue-Hing, *Thaal Media Filtra-
tion of a Nitrified Secondary Effluent, * paper presented at the
Forty-Ninth Annual Conference Central States Water Pollution
Control Association, Arlington Heights, Illinois, May 19-21,
1976. g

Sawyer, B., A. Obayashi, D. R. Zenz, and C. Lue-Hing, “Perfor-
mance Comparison of Three Dual Media Tertiary Filters at the
John E. Egan Water Reclamation Plant,  paper presented at the
Fifty-Second Annubl Conference Central States Water Pollution
Control Association, St. Charles, Tllinois, May 16-18, 1979.

Halff, A, “An Investigation of the Rotary Vacuum Filter Cycle as
Applied to Sewage Studges,” Sewage and Industrial Wastes, 24, 8,
962, 1952.

Bargman, R. D., “Discussion: A Method for Evaluating the Vari-
ables in Vacuum Filtration of Sludge,” Sewage and Industrial
Wastes, 27, 6, 701, 19565.

Coackley, P. and B. E. S. Jones, “Vacuum Sludge Filtration,”
Sewage and Industrial Wastes, 28, 8, 963, 1956.

Albertson, 0. E. and E. J. Guidi, Jr., "Advances in the Centrifugal
Dewatering of Sludges,” Water and Sewage Works, 114, R. N,
R-133, 1967.

Haworth, P. J., “The Filterbelt Press,” Effluent and Water Treat-
ment Journal, 10, 617, 1973.

Sawyer, B., R. Watkins, and C. Lue-Hing, “Tvaluation of Unit
Processes for Mechanical Dewatering of Anaecrobically Digested
Sludge at Metro Chicage’s West-Southwest Sewage Treatment
Plant,” Paper presented at the Thirty-First Annual Purdue In-
dustrial Waste Conference, West Lafayette, Indiana, May 4-6,
1976.

Zenz, D). B., B. Sawyer, R. Watkins, C. Lue-Hing, and G, Richard-
son, "Evatuation of Dewatering Equipment for Anaerobically
Digested Sludge,” Journal Water Pollution Control Federation,
50, 8, 1965, 1978.

Tisdale, S. L. and W. L. Nelson, Soil Fertility and Fertilizers, The
MacMillan Co., New York, NY, 1956.

Harza Engineering Co., Land Reclamation Project. Prepared for
the Metropolitan Sanitary District of Greater Chicago, October
1967.

Hinesly, T.D., L. G. Hanson, and D. J. Bray, Utilization of Sewage
Siudge on Agricultural and Disturbed Lands, USEPA Grant No.
R805629, U.S. Environmental Protection Agency, Cincinnati,
Ohio (In Press).

Rimlkus, R. R., The Metropolitan Sanitary District of Greater
Chicago Maintenance & Operations Department 1981 Annueal
Report, Chicago, IL.

Pearse, L., Utilization of Sewage Sludge as Fertilizer, Federation
of Sewage Works Assoc., Manual of Practice No,, 1946.



FUNDAMENTAL RESEARCH NEEDS

RESEARCH USER PERSPECTIVE

THE METROPOLITAN SANITARY DISTRICT OF GREATER CHICAGO

TABLE1

CHRONOLOGY OF SIGNIFICANT ACHIEVEMENTS IN ENVIRONMENTAL
ENGINEERING AND THEIR APPLICATION TO THE NEEDS OF THE
METROPOLITAN SANITARY DISTRICT OF GREATER CHICAGO

First separate sludge digestion at Baltimore, MD — 1912
Heat was aEp]ied to a digester in Plainfield, NJ - 1926

First heated digester installed at Antigo, ST — 1928

Invention of activated sludge — 1913-1914

First plant in USA, San Marcos, TX. Porous diffuser plates
used — 1916

57

Period Significant Achievements in Environmental Engineering
% Year Applied in the District -
" Pre-1900 Sewage disposal by dilution and genesis of scientific aspects City started to build sewers to discharge sewage to Chicago
of natural purification — 1850 River, which discharges to Lake Michigan — 1856
Reversal of Chicago River and dilution of sewage by
diverting Lake Michigan water — 1900
‘Intercepter sewers completed and Lake Michigan water was
protected. Striking decline in waterborne disease — 1907
Studies showed polldtion of Illinois River by Chicago sewage
disappeared before Peoria, Hlinois — 1899-1900
1900-1910
Imhoff tanks patented in Germany — 1904 Imhoff tanks built at Calumet STW — 1922
i First Imhoff tank built in USA, Madison WI — Chatham, NJ — 1911 Tmhoff tanks built at West-Southwest (WSW) STW — 1930
[ First full-scale trickling filter built in USA, Madison, WI — 1901 Trickling filter plant at Morton Grove — 1914
Beginning of disinfection of sewage and effluents by direct Chlorination of water by City of Chicago® — 1908
chlorine application — 1906-1908 .
Chlorination of sewage to reduce its BOD — 1926-1928
Chlorination of North Side STW — 1967
Chlorination of Calumet STW — 1569
Chlorination of WSW STW — 1972
First sludge centrifuge used in Germany — 1908 Centrifuges at WSW STW -~ 1981
First continuous sludge centrifuge used in USA, Milwaukee, Centrifuges at Calumet STW — 1981
WI — 1921
Centrifuges at ]. Egan WRP — 1982
1910-1920

Sludge digestion in unheated Imhoff tanks at Calumet STW
— 1922

Sewage digestion in unheated Imhoff tanks at WSW STW —
1930

Design criteria for 1l1igh-rate mesophilic digestion — 1961
High-rate mesophilic digestion at WSW STW — 1963
High-rate mesophilic digestion at Calument STW -~ 1965
Des Plaines River Sewage Treatment Plant — 1922
Calumet STW — 1622

Tests conducted with porous diffuser plates at Des Plaines
Sewage Treatment Plant (1922-1924} for prescribing them
to North Side plant.

North Side STW — 1928

Additional diffuser plate studies conducted in 1934 for
prescribing them to Calumet and Southwest Sewage
Treatment Works




FUNDAMENTAL RESEARCH NEEDS

1920-1930

1930-1940

1940-1950

1950-1960

1960-1970

1970-1980

1970-1980

Nature of nitrification — 1877
Occurrence of nitrification in activated sludge — 1913-1914

Vacuum filters first tried in Milwaukee, WI — 1921

FeCl, and chlorinated copperas were discovered to be good
conditioning agents for sludge filtration at the District —
1928

Sludge incineration developed — 1920

First large-scale dewatering and incineration plant for
sludge (20 dt/d) at WSW STW — 1932

First dissolved air flotation {DAF} installation in USA, —

Bay Park Sewage Treatment Plant, Nassau County, NY —
HAGT

Zimmerman Wet Air Oxidation Process for sludge disposal
— 1958

First microstrainer installation in USA, Hanover Park
District — 1965-1966

Concept of sewage effluent and solids application on [and
quite old {Greece-B.C.) — applied in Bunzlav, Germany —
1531

First commercial biodisc installation in USA — 1969

RESEARCH USER PERSPECTIVE

WSW STW - 1935

Full-scale nitrification studies and development of design
criteria — Hazelerest STW, WSW STW, Calumet STW,
NSSTW, and J. Egan WRP — 1969 to date

Vacuum filters at WSW STW — 1935

Conditioning of sludge at Chicago stock yards with FeCl,
and chlorinated copperas — 1928

Mechanical sludge removal rakes installed at Calumet STW
— 1928 — followed by WSW STW, and known for their
unique design

30 dt/d sludge dewatering and drying plant at Calumet STW
— 1936

Heat-drying plant for waste activated sludge at WSW 5TW
— 1939 &

New sludge‘drying equipment installed at WSW STW —
1935

Studies on clarification of activated sludge and optimization
of the settling of activated sludge mixed liquor in secondary
clarifiers — 1944-1943

DAF studies at the District — 1964

A Zimpro plant was installed at WSW STW — 1960

Zimpro plant abandoned due to safety and operational
problems — 1972

Studies on effluent polishing suspended solids removal by
microstraining, sand, and dual media filtration — 1965

Concept of utilization of sludge solids on land adopted —
1967

The ahove concept was implemented ~ 1970
Pilot-scale studies on nitrification of primary and secondary

effluents, and sludge lagoon supernatant with biodisc —
1973

Pilot-scale studies on nitrification and denitrification of
sludge lagoon supernatant with biodisc — 1975

Tunnel and Reservoir Plan adopted to solve combined sewer
overflow — 1972

® Drinking water purification and distribution are under the jurisdiction of the City of Chicago which is in the District’s service area.

Note; Some information contained in this table is extracted from Reference (3).

58




FUNDAMENTAL RESEARCH NEEDS RESEARCH USER PERSPECTIVE

THE METROPOLITAN SANITARY DISTRICT OF GREATER CHICAGO

TABLE2

NITROGEN REMOVAL STUDIES BY THE METROPOLITAN SANITARY
DISTRICT OF GREATER CHICAGO, 1972-1980

Process Size Objective Results Reference
Biolagical Rotating  pilot plant study B.R.D. as means of removing high NH4-N removal 99%, pH control - 8
 Disc’ {2.0gpd/ft2) NH4-N concentrations from sludge required, need added Na2CO2

lagoon supernatant

Two:stage pilot plant study nitrification in high industrial NH4-N removal 88%, NH4-N oxid. 9
Nitrification (150 gpd) waste sewage by two-stage process 145-420 mg/L.-d, Avg. SRT=19.3 days
Single-stage full scale (21 mgd) test of design criteria for single-stage HRT:=8.9 hrs, SRT=9.2 days, NH4+.N T 10
Nitrification nitrification at West-Southwest STW removal 95%, high NOD in effluent
Single-stage full scale (80 mgd) test design criteria for single-stage SRT = 7 days for = 90% NH4-N removal 11
Nitrification nitrification at North Side STW at 10°C; DO <2 mg/L ighib. nitrif.
Single-stage pilot plant {100 study nitrification in high industrial HRT=10 hrs, SRT=10 zlays for 12
Nitrification gpd) & full scale  waste sewage by single-stage process year-round nitrification, NH4-N removal

(30 mgd) 90%
Two-stage pilot plant develop design parameters for two-stage optimum 2nd stage nitrification, HRT= 13
Nitrification (0.6 mgd) nitrification at John E. Egan WRP 4.4 hrs, SRTx10 days
Single-stage full scale test design criteria for plant expansion | SRT controlling factor. 10-day SRT for 14
Nitrification {300 mgd) at West-Southwest STW year-round operation HRT-7.9 hrs

THE METROPOLITAN SANITARY DISTRICT OF GREATER CHICAGO

TABLE3
TESTING OF TERTIARY TREATMENT SYSTEMS FOR
EFFLUENT POLISHING AT THE DISTRICT
Type of
Year Plant . Effluent Systems Tested Scale Reference
1965-68 Hanover Park  Secondary Hardinge continuous backwashing sand filter, Full 22
Glenfield and Kennedy micro-strainer
1969-70 Hanover Park Secondary Delaval upflow filter, Neptune Microfloc mixed media Pilot 23
filter, Graver dual media pressure filter h
1971-73 North Side Secondary Crane-Cochrane micro-strainer Full 23
1973-74 West-Southwest Two-stage Neptune Microfloc mixed media filter Pilot Unpublished
Nitrified
1974-75 North Side Nitrified Roberts dual media gravity filter Pilot 24
1975 Calumet Nitrified Roberts dual media gravity filter Pilot 25
1977-78 John Egan Two-stage Dual media gravity sand filters Full 26
Nitrified

59




FUNDAMENTAL RESEARCH NEEDS RESEARCH USER PERSPECTIVE

THE METROPOLITAN SANITARY DISTRICT OF GREATER CHICAGO
TABLE 4

AGRICULTURAL USES OF SLUDGE BY THE METROPOLITAN SAMNITABY
DISTRICT OF GREATER CHICAGO, 1923-1981

Date Activity
1923 Heat-dried activated sludge was bagged and sold from the Maywood and Calumet STW’s (38).
.‘ 1936  Air-dried Imhoff sludge was given to farmers {38).
1939 Vacuum filtered and flash-dried sludge was sold from the West-Southwest STW (38).
1968 A liquid sludge on land program was started. Demonstration fields were established in Cook County.
1969 Research with the University of Illinos started at Elwood Agronomy Research Station.
A seven-acre research site was established at the Hanover Park WRP.
An atkali sand spoil was reclaimed with liquid sludge at Ottawa, Illinois.
1870 First anit trains of liquid digested sludge went to Arcola, Ilinois. i
First District land purchase in Fulton County, Illinois, for liquid sludge application.
1972 Commenced application of liguid sludge in Fulton County, Illinois.
1973 Fulton County land purchase totals 15 500 acres.
1978 Liquid sludge application expanded to 100 acres at Hanover Park WRP.
1981 Air-dried digested sludge used to reclaim Chicago dump site.

60




FUNDAMENTAL RESEARCH NEEDS

BESEARCH USER PERSPECTIVE

B

PERCEPTIONS OF RESEARCH REQUIREMENTS FOR
WATER AND WASTEWATER MANAGEMENT

by
% William J. Katz, Ph.D.
President, William J. Katz Associates, Ltd.
Milwaukee, W1

My job today is to identify some of the needs for
technology development to protect our water resources.
The issues of maintaining and improving water quality
deal with the very essence of the quality of our lives. The
high costs involved demand more precise, usable tech-
nical information than is now available. The demand
for dollars for other programs of federal and local gov-
ernments and the present recession requires that ex-
penditures for water quality improvement be made on
the basis of the impact on water quality and more accu-
rate estimates of cost. Today, affordability is a foremost
concern. What is the increment of water quality im-
provement for each dollar spent is a question being
asked today. The answer is not available with an accu-
racy required for decision-making, because the present
status of knowledge is lacking. The premise for setting
forth research programs and projects has changed and
the need for technical information has also changed. To
be candid, this task requires an immense ego and a lot of
gall. In moments of humility, I recognize the complex
inter-relationships that exist between the water quali-
ty, water discharge, economic conditions, politics and
religious {philosophical) perceptions. The perception of
technology needs as seen by the practitioners, those
that design, finance and operate facilities, varies with
time and is affected by a complex set of factors including
the biases of the individual.

The circular intellectual process by which we set our
priorities for research is well described by Gary Zukav
in his book the *Dancing Wu Li Masters. “Zukav dis-
cusses in his book the changes in how the world is
viewed, by physicists. Similarly, the changing views of
the water and waste water research needs seem to fol-